STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S Potential Engineers (Pvt) Limited
Lahore
(PCC Pole Plant Sadigabad)

Reference # CED/TFL 33937 (Dr. Qasim Khan) Dated: 01-10-2019
Reference of the request letter # POT/HTLT/SPUN/SDK/271 Dated: 25-09-2019
Tension Test Report  (Page -1/2)
Date of Test 07-10-2019
Gauge length 8 inches
Description MS Plain Wire Tensile Test
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Note: only one sample for tensile test

Bend Test

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S Potential Engineers (Pvt) Limited
Lahore
(PCC Pole Plant Sadigabad)

Dated: 01-10-2019
Dated: 25-09-2019

Reference # CED/TFL 33937 (Dr. Qasim Khan)
Reference of the request letter # POT/HTLT/SPUN/SDK/266

Tension Test Report  (Page -2/2)
Date of Test 07-10-2019
Gauge length 640 mm
Description Steel Strand Tensile Test as per ASTM A-416-94a
s o
. S 3
Nominal | Nominal | Measured Yield strength streBnre%klcrI]guse © ‘g =
g Diameter | Weight weight clause (6.3) g ° S O
= il
Z <
£
(mm) (kg/km) | (kg/km) (kg) (kN) (kg) (kN) X
1 (93'/%?1) 432.0 430.77 9700 95.16 10700 104.97 | >3.50 XX
2 1111 582.0 594.85 13600 133.42 14800 145.19 | >3.50 XX
(7/116") ' ' ' ' '
12.70
3 /2" 775.0 780.09 18100 177.56 20400 200.12 | >3.50 XX
Only three samples for Test
I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports

2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

DCRE/RE-1
Zeeruk International (Pvt) Ltd
Lahore Sialkot Motorway Project

Reference # CED/TFL 33945 (Dr. Qasim Khan) Dated: 03-10-2019
Reference of the request letter # LSM/RE-1/2019/1118 Dated: 03-10-2019
Tension Test Report  (Page - 1/1)
Date of Test 07-10-2019
Gauge length ~ -—--—--
Description Chain Link Wire Tensile Test
Diameter Wire Breaking Load
Sr. No. Remarks
(mm) (kN)
1 3.00 450
2 3.00 4.200
Only Two Samples for Test
I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer

NESPAK

Dualization & Improvement of Old Bannu Road/Domail — Khurrum Road Project (P — 01)
(Pak Steel)

Reference # CED/TFL 33952 (Dr. Qasim Khan) Dated: 04-10-2019

Reference of the request letter # 3968/OBR/P-01/RE/KU/405 Dated: 03-10-2019

Tension Test Report  (Page -1/1)

Date of Test 07-10-2019
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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113975 | 32 |3098| 1.25 |1.168 | 37800 | 51400 | 66667 | 71300 | 90653 | 97000 | 1.40 | 17.5
213935 | 32 |[30.82]| 1.25 | 1.157 | 39400 | 52400 | 69489 | 75080 | 92417 | 99900 | 1.40 | 17.5

Note: only two samples for tensile and one sample for bend test

Bend Test

32mm Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S Transtech Engineering Company

NESPAK-CMEC

PTPL

Construction of 1263 MW Punjab Thermal Power Plant, Jhang (City Steel)

Reference # CED/TFL 33953 (Dr. Qasim Khan) Dated: 04-10-2019
Reference of the request letter Nil Dated: 03-10-2019
Tension Test Report  (Page -1/1)
Date of Test 07-10-2019
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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1| 4.279 32 | 3214 | 1.25 | 1.258 | 33800 | 55800 | 59612 | 59240 | 98413 | 97800 | 1.50 | 18.8

2 | 4.324 32 |3231| 125 |1.271 | 34000 | 56000 | 59965 | 58970 | 98766 | 97200 | 1.30 | 16.3

3 | 4319 32 3229 | 1.25 | 1.270 | 33800 | 55600 | 59612 | 58680 | 98061 | 96600 | 1.60 | 20.0

4 | 4.304 32 |3224 | 1.25 | 1.265 | 33600 | 55600 | 59260 | 58540 | 98061 | 96900 | 1.50 | 18.8

15595

15596

Note: only four samples for tensile and two samples for bend test

Bend Test

32mm Dia Bar Bend Test Through 180° is Satisfactory

32mm Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Project Manager
China CAMC Engineering C., Ltd
Mangla Refurbishment Project Contract Number GMHD-09

(City Steel)
Reference # CED/TFL 33957 (Dr. Qasim Khan) Dated: 04-10-2019
Reference of the request letter # 0012 Dated: 03-10-2019
Tension Test Report  (Page -1/1)
Date of Test 07-10-2019
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
o o g
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1| 0.377 3 0.376 | 0.11 | 0.111 | 3300 5100 66200 | 65640 | 102200 | 101500 | 1.30 | 16.3

2 | 0.376 3 0.375| 0.11 | 0.110 | 3300 5000 66200 | 65840 | 100200 | 99800 | 1.30 | 16.3

3 | 0.376 3 0.375 | 0.11 | 0.110 | 3200 5100 64200 | 63840 | 102200 | 101800 | 1.20 | 15.0

Note: only three samples for tensile and two samples for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Project Director SIAL
Sialkot International Airport
Construction of Sialkot International Airport — Construction of Sial Store and Public Washroom

Reference # CED/TFL 33958 (Dr. Qasim Khan)
Reference of the request letter # SIAL/02/21/CON/757

Dated: 04-10-2019
Dated: 03-10-2019

Tension Test Report  (Page -1/1)
Date of Test 07-10-2019
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= . g |2 _ _ S
f=) Diameter/ Area = 23 Yield Stress | Ultimate Stress § c
|2 Size (in?) 2 | €3 (psi) (psi) S| 2 |g
o ~ m 2 (4] -
= > L 2 ©
o S £
? B 3 z 3 S|
E |s_|sS5| £ | g < E < 8 | =] S
2 |EE| 82| E| B8 | kg | ke | E | B E | 8 |8
— o < = o < o < (@) < e’
D p z z
1| 0.366 3 |0370| 0.11 |0.108 | 3500 4800 | 70200 | 71710 | 96200 | 98400 | 1.10 | 13.8
2 | 0.368 3 |0371| 0.11 |0.108 | 3400 4700 | 68200 | 69360 | 94200 | 95900 | 1.00 | 12.5

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires

UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer VO-2 M-2
Associated Consultancy Center Jv Prime Engineering
Construction of Additional Lanes on M-2 from Ravi Toll Plaza Faizpur Interchange Lahore

(Mughal Steel)

Reference # CED/TFL 33960 (Dr. Qasim Khan) Dated: 04-10-2019
Reference of the request letter # RE/VO2-M2/LAB/190 Dated: 03-10-2019
Tension Test Report  (Page -1/2)
Date of Test 07-10-2019
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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1]0412 | 10 | 9.98 | 0.12 | 0.121 | 3900 5000 | 71650 | 70900 | 91858 | 90900 | 1.10 | 13.8
2 | 0414 | 10 |10.00| 0.12 | 0.122 | 3900 5000 | 71650 | 70660 | 91858 | 90600 | 1.10 | 13.8

Note: only two samples for tensile and one sample for bend test

Bend Test

10mm Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer VO-2 M-2

Associated Consultancy Center Jv Prime Engineering

Construction of Additional Lanes on M-2 from Ravi Toll Plaza Faizpur Interchange Lahore
(Mughal Steel)

Reference # CED/TFL 33960 (Dr. Qasim Khan) Dated: 04-10-2019

Reference of the request letter # RE/VO2-M2/LAB/190 Dated: 03-10-2019

Tension Test Report  (Page -2/2)

Date of Test 07-10-2019

Gauge length 8 inches

Description Plain Steel Bar Tensile and Bend Test

ho) (7]
ge) g é g g

b= . 3 - ST hz =

) Diameter/ Area = o) HE o Qo © c

2 size (mm?) = S -S | 8BS = 8 "
o = e < o~ S o © x
bz > g > = K] 2 ©
< m D <} =
wn I 8:’

S IS §
E |SEE| S| £ | ¢ E E =
S |EE|BE E| £ | k) | B | 8 | B
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2| 7.732 36 35.41 | - 984.9 | 46200 | 62600 460 623 1.90 23.8

Note: only two samples for tensile and one sample for bend test

Bend Test

36mm Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires

UET Lahore, Pakistan
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Senior Engineer (Civil)

Bargaab Consulting Services (Pvt) Limited

Supply, Installation, Testing, Commissioning and Associated Civil Works for 3%° 40MVA
Transformer Baya t 132/11.5kV Grid Station, Sundar Industrial Estate (Ittefag Steel)

Dated: 04-10-2019
Dated: 26-09-2019

Reference # CED/TFL 33961 (Dr. Qasim Khan)
Reference of the request letter # BQB/PIE/667

Tension Test Report  (Page -1/1)
Date of Test 07-10-2019
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
. 2 |2 S
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110377 | 3 |0.376| 011 |0.111| 3300 | 5000 | 66200 | 65630 | 100200 | 99500 | 1.10 | 13.8
21038 | 3 |0.381| 011 |0.114| 3400 | 5200 | 68200 | 65670 | 104200 | 100500 | 1.00 | 12.5

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer

AZ Engineering Associates

Rehabilitation/Construction of Road from Manga Raiwind Road to Mission Colony and Babliana
Drain Length = 9.77 km in District Lahore (Mehboob Steel)

Dated: 04-10-2019
Dated: 24-09-2019

Reference # CED/TFL 33962 (Dr. Qasim Khan)
Reference of the request letter # RE/LHR-72

Tension Test Report  (Page -1/1)
Date of Test 07-10-2019
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
. 2 |2 S
=) Diameter/ Area =2 X 3 Yield Stress | Ultimate Stress § c
|2 Size (in’) 3 | €3 (psi) (psi) S| S|
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110378 | 3 |0.376| 011 |0.111| 2900 | 4400 | 58200 | 57460 | 88200 | 87200 | 1.30 | 16.3
210392 | 3 |0.383| 011 |0.115| 3000 | 4700 | 60200 | 57380 | 94200 | 89900 | 1.00 | 12.5

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

DCRE
Zeeruk International (Pvt) Ltd
Lahore Sialkot Motorway Project

Reference # CED/TFL 33964 (Dr. Qasim Khan) Dated: 04-10-2019
Reference of the request letter # LSM/RE-11/St/19/585 Dated: 04-10-2019
Tension Test Report  (Page - 1/1)

Date of Test 07-10-2019

Gauge length ~ -—--—--

Description Chain Link Wire and Tension Wire Tensile Test

Diameter Wire of Breaking Load

Sr. No. Single Wire Remarks
(mm) (KN)
1 3.00 4.20 _
Chain
Link Wire
2 3.00 4,50
3 3.00 7.20 ]
Tension
Wire
4 3.00 7.70

Only Four Samples for Test

I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Senior Resident Engineer

ProMag Pvt Ltrd

Develoment of Sector C - DHA Multan

(Zia Steel)

Reference # CED/TFL 33966 (Dr. Qasim Khan)
Reference of the request letter # CRE/Sec-C/332

Dated: 07-10-2019
Dated: 03-10-2019

Tension Test Report  (Page -1/1)
Date of Test 07-10-2019
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= . g |2 _ _ S
f=) Diameter/ Area = £ 2 Yield Stress | Ultimate Stress § c
| 2 Size (in%) s | &3 (psi) (psi) S S |e
o ~ m —_— © -
pd > L 2 | &
o S £
? B 3 z 3 LT
E ||| £ | ¢ < E k= s | = S
3 |Ex|gg| € | 58| ko | (ko £ (5 £ 5 | 2
1| 0.380 3 |0377| 011 |0.112 | 4500 5650 | 90200 | 88820 | 113300 | 111600 | 0.90 | 11.3
2 | 0.381 3 |0377| 011 |0.112 | 4500 5600 | 90200 | 88640 | 112300 | 110300 | 0.80 | 10.0

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Manager Finance & Project Director
Peach Club
Faisalabad

Dated: 07-10-2019
Dated: 07-10-2019

Reference # CED/TFL 33967 (Dr. Qasim Khan)
Reference of the request letter # Nil

Tension Test Report  (Page -1/1)
Date of Test 07-10-2019
Gauge length 8 inches

Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
c

2 2 24 S
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3 |Ex|gg| € | 58| ko | (ko £ (5 £ 5 | 2
110379 | 3 |0377| 011 |0.111 | 4200 5100 | 84200 | 83030 | 102200 | 100900 | 1.00 | 12.5
210368 | 3 |0371] 0.11 |0.108| 3800 5100 | 76200 | 77450 | 102200 | 104000 | 1.10 | 13.8

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




